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CERTIFICADO DE GALIDAD / cC

MILL TEST

Fecha de Emisién/ Date of issue  No./ Document number

(DMA) 01/04/2009

570803

1 0N A

570803

Céodigo cliente/ Customer ID
501269

104349

Pedido No./ Sales arder

Orden de compra/ Purchase order
5883

Cliente/ Customer
PLESA CIA

AV. VALLE DE LAS ALAMEDAS # 66-OCOL. SAN FRANCISCC CHILPAN

TULTITLAN MX MEX 54940

570803

Remisién/ Delivery

Medio de Transporte/ Means of transportation
Cam/e.mov./s.neu/3ej

Descripcién de mercaderias/ Goods description

ROLLO FRIO RECOCIDO

Datos Generales .f General Data

No Rollo/Coil id. 12687624AG
Colaq_alHeal S UAS87464
Recu_brimientolCoating s NIA
-PesoMislightkg - v 7 8600
_PesoMeightlh - - 18984.55
Espesorn' hlckness rnm ! in 0.061in/
1.5490mm
: LI/LL 36.02
°'.5 in LS/UL 36.22
58 Real/Actual 36.18
&= TILL 915
B mm LSIUL 920
g Real/Actual 919
R LI/LL NIA
: m LS/UL N/A
Fo_ﬂgi Real/Actual 0
] LI/LL N/A
ft LS/UL NiA
- Real/Actual 0
- Capa. - - .. oz/ft2 N/A
Thickness. -~ g/m2 NIA
CTSIST(Y . e NA
No Parte/Part N/A
Descripcién/Desciiption - NIA
Norma de’ CalldadIQuaitty Norm SAE J403
- . Grado/Grade - Ly 1008

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Superficial treatment, Qiled, Stenciled etc

4. RB: Rockwell B

2. LE: Limite alastico / YP: Yield Peint
5. LWLL Limite Inferior f Lower Limit

3. RT: Resistencia a la tensién / TS: Tensite Strenght
6. LS/UL Limite Supsrior / Upper Limit

Observaciones  Comments

CL/ID#

Certificamos que e} malena1 aqul descrilo ha sida |nspewonada y ensayado por personal auterizade independignte del drea
weia con la norma arnba descrita.
We here certify hat the malEllal described in herg has been tested and \nspec!ed by authorized personal indpendenl fram

de manufaciura con ati en

the manufacturing with y resulls in

with req of the above specificatian

Firma / Signature

[ Ve

Ing. Antonio Man(
Temium Labs
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" CERTIFICADO DE CALIDAD / cC

““NYlernium. . MILL TEST
TERNIUM MEXICO, 8. A.DEC.V, . Fecha de Emiston/ Date of issue  No./ Document number
R.F.C. TME-840710-TR4 (DMA) 01/04/2009 570803

égdli.lgrgvs‘r]ssigai%gios.oggz, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L., ”Im”"”"l" IIHI "“I m
Teléfonos: +52(81)8329-8500 570803
www.ternium.com

N6 Rollo/Coail id
Cgléda/MHeat . -7~

1267624A6G
UAS87464
0.0800
0.3500
0.0090
0.0080
0.0110
0.0480
0.0550
0.0020
0.0380
3.0140
0.0060
0.0020
0.0070
0.0020

1. TS: Tralamiento superficial, Aceitade, Sellado / ST Superficial treaiment, Qiled, Stenciled,etc 2. LE: Limite efastico / YP: Yield Point 3. RT: Resistencia a la tensién / TS: Tensite Strenght
4. RB: Rockwell B 5. LMLL Limite Inferior / Lower Limit B. LS/UL Limite Suparicr f Upper Limil

Observaciones / Comments C.lL/ID#

Firma / Signature

Certificamos que el material aqui descrito ha sido inspeccionado y ensayado por personal autorizade independiente del drea ’
de manuf: a can resultados 05 en {a con la norma arnba descrita, .
We here cerlify that ihe material described in here has been teste and inspected by authorized personat indpendent from U

the manufacturing depariment with satislaclory results in accordance with requitements af the above specification

Ing. Antonio Manl
Temium Labs
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